

To: MeridianHealth Providers

From: MeridianHealth

State: Illinois

Line of Business: Medicaid

Date: July 2018

Re: Provider Billing Education: Duplicate Claim Submissions

The Illinois Department of Healthcare and Family Services (HFS) and MeridianHealth (Meridian) are coming together to provide informative resources to improve successful provider billing. This guidance focuses on duplicate claim submission criteria when accepting encounter data from Meridian, as defined by HFS. The objective of this information is to help providers reduce the amount of duplicate claim rejections for Medicaid managed care claims.

NOTE: Community Mental Health Centers (CMHCs) must follow additional guidance to prevent duplicate claim submissions.

## **Institutional Billing Guidelines:**

HFS defines a duplicate claim as more than one claim submitted to an MCO using the same criteria when billed on UB-04 or 837 institutional claim formats. Duplicating the Patient Medicaid ID, Billing NPI/Provider Number, Admit Through Discharge Date, and Bill Type will result in a UB-04/837Iclaim rejection.

HFS guidance to Meridian requires that providers submit only one claim using the above criteria. Claim lines should be used to bill for all services rendered. Failure to submit institutional claims according to these guidelines will result in payment of ONLY the first claim submitted. Additional claims billed using the same criteria will be rejected as a duplicate claim.

Institutional claims for emergency room (ER), outpatient observation services, and/or related ancillary services may be rejected for failure to adhere to the HFS guidance below. Hospitals must follow this guidance when billing ER/OBV and ancillary services on UB-04/837I claim forms:

- 1. All ancillary services related to an inpatient hospital stay must be billed together with room and board charges on a single inpatient claim
- 2. All outpatient laboratory, radiology, drugs, and other hospital ancillary services provided during an ER/OR visit must be billed on one claim and not as separate claims. These services are billed on the inpatient claim for a subsequent admission if the date of admission is the same as the date the patient began the episode of care in the ER. These services are billed together with the ER/OBV charge on a separate outpatient claim if the patient began the episode of care in the ER on a date other than the date of the subsequent admission

IMPORTANT: This facsimile transmission may contain confidential information, some or all of which may be protected health information as defined by the federal Health Insurance Portability & Accountability Act (HIPAA) Privacy Rule (45 C.F.R. Part 160; Subparts A and E of Part 164). This transmission is intended for the exclusive use of the individual or entity to whom it is addressed and may contain information that is proprietary, privileged, confidential and/or exempt from disclosure under applicable law. If you are not the intended recipient (or an employee or agent responsible for delivering this facsimile to the intended recipient), you are hereby notified that any disclosure, dissemination, distribution or copying of this information is strictly prohibited and may be subject to legal restriction or sanction. Please notify the sender by telephone at 313-324-3700 to arrange the return or destruction of the information and all copies.